
STH—1100G

THERE IS A RISK ASSUMED ВТ INIMVIDUAIS THO USE THIS TYPE OF
EQUIPMENT. TO MINIMIZE RISK, YOU MUST FOLLOW THESE RULES:
1. Inspect equipment before each workout. Cheoke that a ll nuts, 

bolts, ecrewe and pop pins ore In  place and fu lly МдЬЫплА.
Also.before use,check cables fa r rip is  o f wear. Replace a ll 
worn parts Im m ediately. Never use ™ е М м if any parts are 
damaged o r m issing. Failure to  follow  these rules m ay result 
in serious Injury.

8. Keep dear o f the cables and all moving parts when the machine 
is  in  use.

3. Always malm sure a ll Snap links are olooed when doing any
cable/pulley exercises.

4  Exercise with oars. Perform your erardees at a smooth moderate 
peoe; never perform Jerky or uncoordinated movements that may 
cause injury.

5. It is that yon should workout with a training partner.
6. Do not allow children or minora to play on or around this equipment.
7. If unsure o f proper use o f equipment, ca ll your looal Body-Solid

distributor o r the Body-Solid custom er service departm ent at 
1-8 0 0 -886-3113.

8. TABUING: Consult your physician before starting your exercise program. 
For your own safety. do not begin any exerdaa program without proper

RALS—11-98

VERSION 200505



S T H -11OOG HARDWARE ILLUSTRATION SHEET

0=
Al.

зшш> A2.
Q) тппго A3.
Огш> A4.
0шш A5.

A6.
A7.

0ШШ A8.
a A9.
QZ) A10.

(o f A ll.
ГШ -------- o— A l  О

---------- p A l  C.
A13.

Oi A14.

0 Bl.
@ B2.

B3.
© B4.

(@ ) Cl.
C2.

© C4.
@ C5.
о C6.

Qty.
1/2”X5 1/2” HEX HEAD B O L T ----------- [2PCS
1/2”X5 1/4” HEX HEAD B O L T ----------- [6PCS
1/2”X5” HEX HEAD B O L T ------------------[2PCS
1/2”X2 1/4” HEX HEAD B O L T ----------- [3PCS
1/2”X1 1/2” HEX HEAD B O L T  [12PCS
5/16”X2 3/4” HEX HEAD BOLT--------- [5PCS
5/16”Xl 1/4” HEX HEAD BOLT--------- [4PCS
7/16”Xl 1/2” ROUND B O L T -------------- [1PCS
5/16”X3/8” SET SCREW-------------------- [3PCS
1/2”X23 P I N ---------------------------------- [1PCS
5/8”X1 3/4” ROUND BO LT---------------[1PCS
10LB BALL P I N -------------------------------[1PCS
5/16”Xl 1/2” ROUND B O L T ------------[1PCS
5/16”X5/8” ROUND B O L T --------------- [1PCS

1/2” NYLON LOCK N U T ------------------- [13PCS
5/16” NYLON LOCK N U T -------------------[2PCS
5/8” LOCK N U T--------------------------------[1PCS
3/8” LOCK N U T--------------------------------[2PCS
1/2” ROUND END CAP WASHER------- [38PCS
1/2” (I.D)WASHER----------------------------- [8PCS
5/16” (I.D)WASHER-------------------------- [10PCS
5/16” SPRING WASHER--------------------- [9PCS
5/8” SPRING WASHER---------------------- [1PCS

DIO

D ll

D16

Dl. 1/2” BOLT C A P ------------------------------ [38PCS]
D2. 2”X4” END CAP (9 2 1 1 -0 1 4 )-------------- [4PCS]
D3. 2”X2”X2.5t END CAP (9211-087 ) [6PCS]
D4. 01 1/2” ROUND END CAP (9211-018)--[2PCS] 
D5. 01”X135L RUBBER GRIP (9 2 1 2 -0 1 6 )- [2PCS] 
D6. 01” RUBBER CANE CAP (9 2 1 2 -0 1 9 )- [1PCS]
D7. 06” PULLEY (9 2 1 3 -0 0 9 )------------------- [1PCS]
D8. 04 1/2” PULLEY (9213-010 )------------- [2PCS]
D9. 03/4” GUIDE ROD TOP CAP (9211-046) -- [2PCS]
DIO. 04” RUBBER DONUT (9 3 1 0 -0 1 7 ) [2PCS]
D ll. WEIGHT SELECTOR BAR (8220 -060 )- [1PCS]
D12. CHROME TOP PLATE (8 4 00 -0 0 2 ) [1PCS]
D13. 95X70mm NO-SLIP TAPE (9 3 1 0 -0 3 4 )-- [2PCS] 
D14. 01” GUIDE ROD TOP CAP (8130-024) [2PCS] 
D15. 05/8” ROUND END CAP (9211-015) —  [6PCS]
D16. 3120mm STEEL CABLE------------------- [1PCS]

1275mm STEEL CABLE------------------- [1PCS]
2”X4” FOOT END CAP (9211 -028 )— [3PCS] 

D19. 2”X2” FOOT END CAP (9211-025 )— [2PCS] 
D20. 2”X4” RUBBER DOUNT (9 2 1 2 -0 0 9 )- [3PCS] 
D21. 013.5X8L STEEL BUSHING (8110-014)-[2PCS]

о q  ^  ъ  ^

D12 D13 D14

D17
Co-

D18 D19 D20
4 1  ТИДП

D15

D21

8

i I i I i I i I i I i I i I i I i I i I i I i I i I i I i I i I
PAGE 1



A [1PCS]

В [1PCS]

С [1PCS]

Е [1PCS]

N [3PCS]

STH—1100G PARTS ILLUSTRATION SHEET

* *

v

D [1PCS]

F [1PCS]

o « « a

G [1PCS] ^

I [1PCS]

J [1PCS]

О [1PCS]

z

Q [2PCS]

M [2PCS]

PAGE 2

R [4PCS]

H [1PCS]

L [1PCS]

К [1PCS]

P [1PCS]

V ' V l r V ' V A r V ' V V - *

S [1PCS] U [1PCS]



STH-1100G
9

C1X2
<. B1X2 
^C^D1X2



STH—1100G
OUTER THIGH

Black Stopper that is 
w elded to cam  goes on 
inside of white stop that 
is welded to m ain fram e. C4X5 A7X5

D13X2

PAGE 4



STH—1100G
INNER THIGH

Black Stopper that is 
welded to cam  goes on 
outside of white stop that 
is welded to m ain fram e.

PAGE 5



STH—1100G
INNER THIGH

Cable #D17.
1275m m (50”) cable wraps 
around the two round cams 
in a ’’figu re 8” form . You 
should firs t align the (j & k)
Leg Posts in the p roper position, 
then tigh tly  lo ck —down cable.

This cable continues 
around pulleys to top 
of weight stack.

Install the steel 
shim as shown 
and lock  it in to 
p lace w ith the 
two alien screws.

Black Cam should be 
pointing outward 
from  m achine.

Cable #D16.
3120mm(123”) cable. A ttach  
cable fo r  Inner Thigh m achine 
here first. Cable should then 
go around pulleys and down 
to weight stack top plate.

PAGE 6



STH—1100G
OUTER THIGH Cable #D17.

1275m m (50”) cable wraps 
around the two round cams 
in a ’’figu re 8” form . You 
should firs t align the (j & k)
Leg Posts in the p roper position, 
then tigh tly  lo ck —down cable.

;•— -Di7

stee l shim 
1 3 / 4 "x l/ 4 ”x l/ 4 ”

Install the steel 
shim  as shown 
and lock it in to 
place w ith the 
two alien screws.

Black Cam should be 
pointing outward 
from  m achine.

This cable continues 
around pulleys to  top 
of w eight stack.

Cable #D16.
3120mm(123”) cable. A ttach 
cable fo r  Outer Thigh m achine 
le ft  side of b lack cam  first. 
Cable should then go around 
pulleys and down to weight 
stack top plate.

PAGE 7



STH—1100G

PAGE 8


